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UTRBMEAGPHFRHAAEMERET (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

% M e ™ (Sample Submitted By) )
tf ob 4 4% (Sample Description) ¢ TITANIUM & PLATINUM BOARD/ k44 %45

Heab Al 3R (Style/Ttem No. ) : PT002

4 & AR R :

(Manufacturer/Vendor)

J5 & B (Country of Origin) &7 (TAIVAN)

.

Y4 8 8 (Sample Receiving Date) ¢ 2017/06/21
X HA I (Testing Period) 2017/06/21 TO 2017/06/30

R 4 £ (Test Results) %M TF—H (Please refer to following pages).
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A4 £ (Test Results)

A SR 4 (PART NAME)No. 1 © & Rk (LT.GRAY SHEET)

RRA 8 . 21 R T & xfmﬁﬁw (R:lﬁt)
(Test Items) (Unit) (Method) (DL)
No. 1
4% / Titanium (Ti) % Bl e T R TR R R Ry - 09.72 (%)
¥ (#r%) / ICP-ALS after as per acid
digestion. (Balance)
44 / Platinum (Pt) mg/kg | B A 1% oL B B A B AR TR AR R 2 2260
# / ICP-AES alter as per acid
digestion.

#iE(Note) *

l. mg/kg = ppm; 0. lwt% = 1000ppm

2. n.d. = Not Detected (ktzih)

3. MDL = Method Detection Limit (7r k48 B4R {4 )

4, "-" = Not Regulated (& 4514 )
(%) @ bR A 00% o L2548 MIF o / The test result of balance was calculated by subtracting
positive results of other elements from 100%.
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(000

_ *BATRANART ATARERRAZE L/, X
(The tested sample / part is marked by an arrow if it's shown on the photo.)

CM/2017/60276

*k 4p4 &2 (End of Report) *x
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